
 
APPLICATION      

 Parking Lots, Patios, Sidewalks 

 Tunnels, Bridges, and Columns 

 Airport Runways, and Highways 

 Pavements, Curbs, and gutters 

 Isolation Joints, Warehouse Flooring 
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Expansion Joint 

Test Results 
Compres-

sion 

Weight Loss 

After  

Compression 

Extrusion Recovery Density 

Water  

Absorp-

tion 

Asphalt 

 Content 

Standard 
100psi min 

750 psi max   
3% max. 

0.25in 

max. 
70% min.  

18 lb/ft3 

min. 

   

8% min 

14% max. 
35% Min. 

Measured 355psi    <0.01% .016in 82.5%    18.8lb/ft3     12.5% 40.1% 

Available Sizes  

Thickness: 1/4”, 3/8”,1/2”,3/4”, 1”  

Sheet Size: 44” &  48” x  60” and 44” & 48” x 120” 

Strips Size: 2”, 3”, 3.5”, 4”, 4.5”, 5”, 5.5”, 6”, 8”, 12”, 14”, 16”, 18”     
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